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THE NEW ZEALAND GAZETTE. 

FORM. No.2. 

Test Certifwate for Cargo-lift~ng Blooks. 

(Regulation 84.) 

2. 3. 4. 

I 
•• 

De!lCrlptlon Number Test Load Date Test 
Londwas of Gear. tc6ted. applied. 

I applied. 

O. 
Safe-working 

Load. 

(a) Each block was examined by a competent person after the application 
of the test load, and was found to have withstood the load without deformation, 
and to be free from visible cracks, flaws, or other defects. 

(b) The sheaves and pins of ~ach block were removed for the examination 
covered by paragraph (a). 

(c) N arne and address of makers or suppliers , . 
(d) N arne and address of :firm or person making the test and examination 

(Columns 4 aod 5 para. (a»: 
I hereby certify on behalf of the persons named in paragraph (c) above that 

the above particulars are correct. 
Signature: 
Date: 

SECOND SOHEDULE. 

Table No.1. 

SHORT-LINK CHAIN. 

Size of per NOmlnol/ W.lght / 
Chnln. Fathom. P.oO' Lond. / L~:'/ :'\1~~. 

In. Lb. T. cwt. qr. lb. Tonscvot. In. In. Lb. -T. cwt. qr.lb. Tonscwt. In. 
! 5, o 15 0 0 1 18 5 If< 89 16 18 1 21 37 6 5. 
1< n I 3 1 21 2 19 5 Ii 98 18 15 0 0 41 5 5, 
i 10! 1 13 3 0 4 3 51 IiO" 107 20 13 1 21 45 '7 51 
.... 13. 2 5 3 21 5 10 5t Ii· Il8 22 13 3 0 49 14 5 
t 17,\ 3 0 0 0 7 2 5t 1 .... 

I 
129 24 15 3 21 54 4 5 

* 22, 3 15 3 21 8 17 5t a 140 I 27 0 0 0 58 18 5 
.~ 27 4 13 3 0 10 16 5. 

I 
If. 150 29 5 3 21 63 6 5 

it 32 5 13 1 21 13 0 5, 11 161 31 13 3 0 68 18 5 
t 37 6 15 0 0 15 7 5} lit 

I 
172 34 3 1 21 74 4 5 

* 43 7 18 1 21 17 18 5, I! 184 36 15 0 0 79 14 5 
if 51 9 3 3 0 20 13 5t 11~ 196 39 8 1 21 85 8 5 

* 57 10 10 3 21 23 12 5. It 209 42 3 3 0 91 6 5 
1 66 12 0 0 0 26 14 5. 1ft 223 45 0 3 21 97 8 5 
1i.r 73 13 10 3 21 30 1 5! 2 238 48 0 o .0 103 12 5 
It 82 15 3 3 0 33 12 5t 

- . ~.- .. ~ .. 

1877 


